

The role of buprenorphine in patients with opioid use disorder in need of acute or chronic pain management

Tanya J. Uritsky, PharmD, BCPP,
Department of Pharmacy, Hospital of the
University of Pennsylvania, Philadelphia,
PA, USA

Benjamin A. Miskle, PharmD,
Department of Psychiatry, The University
of Iowa Carver College of Medicine and
University of Iowa College of Pharmacy,
Iowa City, IA, USA

**Lee A. Kral, PharmD, FASHP, NBC-
HWC, CPMC,** Department of Anesthesia,
The University of Iowa Carver College of
Medicine, Iowa City, IA, USA

Purpose: The purpose of this review is to summarize and apply existing literature to acute and chronic pain management for patients using buprenorphine for opioid use disorder (OUD).

Summary: Pain management in patients taking buprenorphine for OUD presents many challenges for clinicians. Buprenorphine has unique pharmacological properties compared to full μ -opioid receptor agonists, including a strong affinity for and slow dissociation from the μ opioid receptor. Patients using buprenorphine have more pain than those not utilizing chronic opioid therapy, as occurs with most chronic opioid use. This may be due to the development of tolerance or hyperalgesia or may be part of the OUD process. Management of chronic pain should be approached the same as with any patient, focusing on nonpharmacological and nonopioid therapies, as opioid therapies have been shown to have very little efficacy for chronic pain. Management of acute pain is based on maintaining a stable dose of buprenorphine and supplementing with full μ -opioid receptor agonists, nonopioid analgesics, and nonpharmacological therapies. Transitioning to buprenorphine, in either the inpatient or outpatient setting, can be done with standard, low-dose, or high-dose induction based on the clinical situation. Transitions to and from the acute care setting require extensive communication and are enhanced by multidisciplinary teams.

Conclusion: It is imperative that providers be knowledgeable about buprenorphine and how to optimize it for OUD as well as pain. Pain management with buprenorphine can be tailored to the patient and clinical situation, but any therapeutic plan must contain a holistic approach and involve extensive communication that includes the patient and all relevant providers to achieve safe and effective care.

Keywords: acute pain, buprenorphine, buprenorphine induction, chronic pain, opioid use disorder, transitions of care

Am J Health-Syst Pharm. 2026;83:e317-e326

Address correspondence to Dr. Kral
(Lee-kral@uiowa.edu).

© American Society of Health-System Pharmacists 2025. All rights reserved. For commercial re-use, please contact reprints@oup.com for reprints and translation rights for reprints. All other permissions can be obtained through our RightsLink service via the Permissions link on the article page on our site—for further information please contact journals.permissions@oup.com.

<https://doi.org/10.1093/ajhp/zxaf293>

As of 2019, opioid use disorder (OUD) was reported to affect 6.7 to 7.6 million Americans.¹ Federal and state legislation has increased access to buprenorphine over the past 25 years. The expanded use of buprenorphine offers significant benefit in treating OUD but also presents challenges in pain management. Many people develop OUD as they attempt to treat their pain, and both patients and clinicians

may be hesitant to explore medication options due to stigma or fear of return to use. Buprenorphine, compared to most other μ -opioid receptor agonists, has a strong affinity for and slow dissociation from the μ -opioid receptor. This narrative review explores both acute and chronic pain management in patients using buprenorphine for OUD, highlighting some of the nuances in this population.

History and pharmacology of buprenorphine

Buprenorphine is a synthetic opioid with a pharmacological profile that makes it useful as an analgesic and as a medication for OUD (MOUD). It was introduced as an analgesic in the UK in 1977 for moderate to severe pain and in the US in 1985 as an injectable analgesic (Buprenex).² It was also studied for “narcotic addiction” in the 1980s and 1990s. This led to Food and Drug Administration (FDA) approval of both buprenorphine by itself (Subutex)³ and buprenorphine/naloxone (Suboxone and Zubsolv)^{4,5} for the treatment of “opioid dependence” in 2002. Concerns about adherence led to the development of a monthly subcutaneous product (Sublocade), approved in 2017.⁶ A second sustained-release subcutaneous product (weekly or monthly dosing) was approved in 2023 (Brixadi)⁷ (Table 1).

The pharmacology of buprenorphine is similar to that of other opioid agonists in that buprenorphine binds to the μ -opioid receptor; however, it is considered a partial agonist, which is a bit of a misnomer as it implies that buprenorphine has only weak analgesic activity.⁸ Studies in the *in vitro* setting have indicated that buprenorphine does not produce full agonist effects. However, in the *in vivo* setting, particularly with regard to analgesic efficacy, this is not necessarily true.⁹ Dahan et al⁹ compared the proposed ceiling effect of intravenous buprenorphine in analgesia and respiratory depression. They found that respiratory depression reached a plateau as the dose increased but analgesia did not, demonstrating that receptor agonist activity is not the same as clinical efficacy, for pain management or for management of cravings in OUD. Comparative studies have shown equal efficacy with other full μ -opioid receptor agonists, including fentanyl, morphine, and sufentanil, in settings from acute postoperative pain to cancer pain.¹⁰⁻¹⁴ This may be due to buprenorphine’s complex pharmacology, with several theories exploring

KEY POINTS

- Buprenorphine’s unique pharmacological and pharmacokinetic properties make it ideal for opioid use disorder (OUD) and challenging in pain management. Chronic pain management includes addressing other comorbidities as well as pain.
- Acute pain management in patients taking buprenorphine is multimodal to manage pain, support OUD recovery, and prevent withdrawal.
- Transitioning to buprenorphine from full μ -opioid receptor agonists can be achieved in several different ways. Standard induction, low-dose induction, and rapid induction each have a role, depending on the clinical setting.

extra-receptor analgesic activity.¹⁵ Pharmacodynamic effects like analgesia vary among patients across the opioid class, and buprenorphine is no different.

Buprenorphine is also an antagonist with high binding affinities at the δ - and κ -opioid receptors.¹⁶ Antagonist activity at the κ -opioid receptor causes competition with spinal dynorphin. Spinal dynorphin levels usually increase following opioid exposure and may contribute to opioid-induced hyperalgesia.¹⁷ Buprenorphine may, therefore, reverse or prevent hyperalgesia.^{18,19} It may also reduce stress responses, dysphoria, and anxiety via this receptor activity.¹⁷ Buprenorphine binds to opioid receptor-like 1 (ORL1 or nociceptin) with lower affinity.¹⁶ Agonist activity at this receptor may have actions that oppose opioid-related analgesia.

One of the most unique aspects of buprenorphine is its high binding affinity for and slow dissociation from the μ -opioid receptor. Its μ -opioid receptor binding affinity is approximately 5 times as strong as that of morphine.²⁰ Buprenorphine exhibits dose-dependent

attenuation of the effects of other μ -opioid receptor agonists, and the dose is inversely related to μ -opioid receptor availability. It displaces both endogenous and exogenous opioids when present. A dose of 24 mg is usually required to achieve enough receptor occupancy to meaningfully affect deterrence of illicit opioid use and suppress withdrawal and cravings. Only 5% to 10% receptor occupancy is necessary for analgesia.^{21,22} Four hours after a single dose, 70% of receptors are occupied, while after 24 hours at least 50% are occupied, fading to 18% at 76 hours after the dose.²³ When enough receptors are occupied, buprenorphine also prevents any new opioid from binding, which makes it an effective agent for OUD but also presents challenges for pain management.

Pain management challenges

There are several challenges in managing pain in patients with OUD. One relates to the unique qualities of buprenorphine itself, as discussed above. The higher the dose of buprenorphine, the fewer opioid receptors are available. Another challenge is OUD itself. Several studies have shown that patients with OUD have an increased sensitivity to pain.^{24,25} Even people who do not have pain upon initiation of an opioid-based MOUD therapy may develop chronic pain within 12 months (with a reported rate of as high as 45%).²⁶ This may be due to tolerance or opioid-induced hyperalgesia and may be why opioid-based OUD therapy is not as effective at providing analgesia in patients with acute and chronic pain compared to patients not on chronic opioid therapy (as an MOUD or for chronic pain).

Some of the challenges relate to patients and providers. Many patients develop OUD while attempting to treat pain. It has been estimated that almost 80% of people diagnosed with OUD had an opioid prescription before their diagnosis.²⁷ Given this risk, both providers and patients may be hesitant to utilize opioid medications due to the

Table 1. Buprenorphine Products Used for Opioid Use Disorder

Product	Indication	Route	Dose ^a
Buprenex	Acute pain	IM, slow IV	0.3-0.6 mg every 6 hours
Subutex	OUD	SL tab	Target dose of 4-24 mg SL daily, max daily dose of 32 mg
Suboxone (buprenorphine/naloxone)	OUD	SL tab, SL film, buccal film	Target dose of 4-24 mg SL daily, max daily dose of 32 mg
Zubsolv (buprenorphine/naloxone)	OUD	SL tab	Target dose of 11.4 mg/2.9 mg daily
Sublocade	OUD, already established on buprenorphine 8-24 mg/day for ≥ 7 days	SQ depot monthly	<ul style="list-style-type: none"> • 8-24 mg/day SL = 300 mg SQ 1 time then 100 mg SQ monthly • May titrate to 300 μg SQ monthly
Brixadi	OUD, already established on buprenorphine or received at least 1 dose	SQ depot weekly or monthly	<ul style="list-style-type: none"> • ≤ 6 mg SL = 8 mg SQ weekly • 8-10 mg SL = 16 mg SQ weekly or 64 mg SQ monthly • 12-16 mg SL = 24 mg SQ weekly or 96 mg SQ monthly • 18-24 mg SL = 32 mg SQ weekly or 128 mg SQ monthly

Abbreviations: IM, intramuscular; IV, intravenous; OUD, opioid use disorder; SL, sublingual; SQ, subcutaneous.
^aDoses are not equivalent and products should not be interchanged without specific guidance. Refer to product package inserts.

risk of patient harm (respiratory depression, etc) or return to use.^{28,29} Many times, these patients end up being undertreated for acute pain, as with surgery. There is a risk of return to use if the MOUD is stopped before surgery and a concomitant risk if opioids are prescribed upon discharge without the baseline MOUD present. There is also a greater risk of overdose after hospital discharge (planned or self-directed) if pain is undertreated, an MOUD is not adequate, or stigma is evident.³⁰ Several studies have found that, if MOUDs are continued with adequate supplemental analgesics, the risk of returning to use of other opioids, whether due to lack of OUD support or inadequately controlled pain, is diminished.³¹

Lack of knowledge and experience among providers is still a concern.³² Providers fail to understand that buprenorphine, while preventing cravings and withdrawal, may offer a poor or varied analgesic effect.³² Providers may also lack knowledge of buprenorphine's pharmacokinetic characteristics and potential for drug interactions. It is

metabolized via the CYP3A4 enzyme and may interact with several other medications. There are also pharmacodynamic interactions, including additive respiratory depression when buprenorphine is used with other central nervous system depressants.

Wider societal and healthcare system challenges also exist, including a lack of trust. Patients may feel stigmatized or be afraid of having uncontrolled pain or that their stable MOUD will be stopped.³³ Providers may feel that when patients report pain they are just craving drugs. This leads to the discriminatory label of "drug seeking" instead of an honest report of pain.³² Stigma and discrimination occur with all healthcare providers, including pharmacists, despite data showing that MOUD therapy decreases use of opioids and other illicit drugs, increases treatment retention, decreases criminal activity, improves individual function, and decreases HIV seroconversion.³² Providers may judge that patients do not deserve to be given opioids. Providers are also concerned that, if patients are given opioids upon discharge,

they may use these in a manner that would cause harm to themselves or others.

System issues arise with limited hospital formularies and lack of resources such as pain stewardship personnel and pain and/or addiction medicine services. Providers who manage patients with OUD may have their own protocols they follow perioperatively, such as switching to methadone or switching to a short-acting opioid for a short time before surgery. This variation in practice can cause confusion for patients and providers and ultimately patient harm. Algorithms and protocols should be developed, and open, frequent communication is necessary between inpatient and outpatient providers, along with the patient themselves.

Chronic pain management

Chronic pain management is complex, and each individual's experience is unique. Unfortunately, a lack of adequate resources and support systems (and payment for multi-resourced systems), industry-driven aggressive

marketing, and other factors have led to more opioid prescribing in the past 20 years and earlier.^{34,35} The scaling back of opioid prescribing since 2012, with a persistent lack of management resources, led to a shift to illicit opioids and other substances.^{36,37} As a result, a subpopulation of patients with OUD have inadequately managed chronic pain.

Because chronic pain may be present in those with OUD, patients should first be approached with pain management therapies used in the general population, including recommended first-line therapies (eg, for arthritis, low back pain, neuropathic pain, etc). Clinical guidelines for managing chronic noncancer pain recommend utilizing nonpharmacological and nonopioid modalities before considering opioids.^{38,39} Nonpharmacological modalities such as physical rehabilitation and restoration, as well as cognitive behavioral and mind-body therapies, constitute the foundation for managing all types of pain and are also effective in patients concurrently taking opioids.⁴⁰ Interventional therapies (eg, steroid injections) may offer short-term relief and are intended to augment physical rehabilitation efforts. Analgesics of any kind may offer only modest pain relief, sometimes not better than placebo.⁴¹ Neuropathic pain is managed with anticonvulsants (eg, gabapentin and carbamazepine) and analgesic antidepressants (duloxetine and tricyclics), as these are the most effective agent.⁴² Chronic musculoskeletal pain is managed with anti-inflammatories.³⁸ Nociceptive pain arises from altered pain perception in the absence of clear evidence of actual or threatened tissue damage causing activation of peripheral nociceptors or evidence for disease or lesion of the somatosensory system causing the pain.⁴³ Such pain is managed mostly nonpharmacologically, as medications offer little efficacy. Opioids have very little efficacy for any type of pain with long-term use (more than 12 weeks).⁴⁴ Additive opioid therapy in the setting of an MOUD should be considered on a case-by-case basis to balance benefits and risks.

If an opioid is necessary, it should be used with caution. Screening tools to determine the risk of opioid misuse are only partially predictive and cannot be generalized to the OUD population. History of a substance use disorder or a psychiatric illness and concurrent use of certain psychiatric medications consistently correspond to risk.⁴⁵⁻⁴⁷ If the patient is taking an MOUD, this will need to be continued to manage the OUD. There are mixed thoughts about the efficacy of buprenorphine for chronic pain. It may be less effective than in opioid-naïve patients due to tolerance and possibly hyperalgesia. However, patients with chronic pain and OUD have also experienced a reduction in their pain when buprenorphine/naloxone was utilized.^{48,49}

Many patients with concurrent chronic pain and OUD have a greater psychiatric burden (in one study, more than 92% had a long-term psychiatric diagnosis) compared to the general population with chronic pain.²⁴ Barry et al⁴⁵ reported that patients with both chronic pain and OUD commonly had comorbid psychiatric disorders, including post-traumatic stress disorder (21%), panic disorder (16%), mood disorders such as depression (40%) and anxiety (52%), and nonopioid substance use disorders (78%). These patients deserve a holistic and multidisciplinary approach.

Acute pain management

Postoperative pain. The recommendation for managing patients with OUD on buprenorphine (as an MOUD and not an analgesic) is to continue buprenorphine throughout the perioperative period to decrease overall opioid requirements, improve analgesia, and decrease the risk of return to use or failure to restart buprenorphine therapy.^{50,51} Consider the case of a 55-year-old woman who is admitted for an elective knee replacement surgery and is on buprenorphine/naloxone. The patient has been in OUD recovery for 2 years. The care team would like a pain management plan for her elective surgery.

In this case, multimodal analgesia should form the backbone of the treatment plan.^{50,51} The patient is opioid tolerant, and she will need additional opioids to effectively treat her pain. The total daily dose of buprenorphine/naloxone can be split into 3 or 4 doses to optimize the analgesic half-life.³² For surgeries requiring admission to the hospital, the dose may be adjusted because no optimal approach has been recommended for postoperative pain.^{52,53} Buprenorphine dosing should be adjusted back to the patient's home dose before discharge. Interventional therapies decrease the need for systemic opioid therapies. Thus, the regional anesthesia team could recommend a regional nerve block and an intraoperative periarticular injection.⁵⁴ Additional multimodal therapy can be added, including systemic opioids. Hydromorphone and fentanyl are preferred full agonist agents due to their affinity for the μ -opioid receptor.^{50,51} Systemic nonopioid therapy should be scheduled, including acetaminophen alternating with a nonsteroidal anti-inflammatory drug (NSAID). Sub-anesthetic ketamine may be added for 24 hours to reduce overall opioid requirements.⁵⁵ For postoperative pain control, the patient could be sent home with a small supply of hydromorphone if needed. The decision of whether to send a patient home with opioids is patient specific, depending on who will be holding and managing the medications and the level of pain. MOUD, buprenorphine/naloxone in this patient, should be continued throughout the treatment course with a warm handoff back to the outpatient buprenorphine prescriber (Box 1).

Opioid-related adverse effects must be effectively addressed, including by scheduling a bowel regimen to prevent opioid-induced constipation. Opioid-induced pruritis may be managed with nalbuphine or ondansetron.^{56,57} Intranasal naloxone should be co-prescribed for discharge. FDA recommends discussing the importance of intranasal naloxone with any

Box 1. Patient Case: Acute Postoperative Pain^{32,50,51,54-59}

AJ is a 55-year-old woman with OUD on buprenorphine/naloxone 8 mg/2 mg sublingually twice daily as MOUD. She is admitted for an elective total knee replacement surgery. What would you do to manage her pain?

- Continue buprenorphine/naloxone 8 mg/2 mg twice daily; consider dividing this into 3 to 4 doses
- Multimodal analgesia
 - Regional anesthesia, including a combination of regional blocks and intraoperative peripheral arterial injection
 - Ketamine 0.1-0.5 mg/kg/h IV titrated as needed/tolerated
 - Ketorolac 15 mg IV every 6 hours for up to 5 days or ibuprofen 600 mg by mouth every 6 hours
 - Acetaminophen 1,000 mg by mouth every 6 hours
 - Hydromorphone 4 mg by mouth every 4 hours as needed
 - Ice, physical therapy, and other nonpharmacological interventions
- Manage adverse effects
 - Pruritus: nalbuphine 2.5-5 mg IV every 6 hours as needed
 - Nausea/vomiting: prochlorperazine 5-10 mg IV or by mouth every 6 hours as needed
 - Constipation: senna 2 tabs by mouth every night at bedtime; titrate as needed
- Prescribe intranasal naloxone on discharge

Abbreviations: IV, intravenously; MOUD, medication for opioid use disorder; OUD, opioid use disorder.

patient with an opioid in the home and strongly considering a prescription for intranasal naloxone in any patient at increased risk of respiratory depression, including in patients with a history of OUD on an MOUD.⁵⁸

Nonpharmacological interventions, such as the use of hot or cold packs, aromatherapy, distraction, social and spiritual support, and any other forms of support the patient identifies, are also an important part of the care plan.^{50,59} Institutions will have different resources, but the patient must be aware of the options available that can further decrease the painfulness of their experience. Patient education about expectations in the perioperative period helps with pain management and reduces anxiety.⁶⁰

If a patient with OUD on an MOUD required an emergent surgery instead of planning an elective one, the principles and plan above would still apply. Additionally, assessment for recreational opioid use above and beyond the MOUD should be performed to

ensure adequate opioid coverage and that the patient is not at risk of withdrawal. The admission assessment must include an opioid withdrawal assessment and, if the patient is taking buprenorphine, should determine when they last took a dose. If providers are not aware that a patient is taking buprenorphine, they may have a more difficult time controlling the patient's pain and there will be an increased risk of adverse effects once buprenorphine is no longer bound to the μ -opioid receptor.

Acute nonsurgical pain. For acute nonsurgical pain in a patient with OUD, as with surgical pain, an interdisciplinary, multimodal approach is recommended.⁵⁹ Consider the case of a 31-year-old man with a complex medical history including OUD on an MOUD presenting for treatment of acute cellulitis related to intravenous drug use after the death of his friend. In addition to treating his acute illness and pain, a priority for a patient who has active drug use is to assess for withdrawal and treat to prevent severe

symptom burden.⁵⁹ Inadequate control of pain and withdrawal leads to patients leaving care before its completion and worse clinical outcomes.⁶¹ In our case, the patient was using illicit fentanyl in addition to taking his MOUD, so he is at risk for significant withdrawal. Depending on where he lives, he may also be at risk for withdrawal from contaminants in the drug supply, such as xylazine or medetomidine, so targeted symptom assessment and treatment will be necessary.^{62,63} Withdrawal should be assessed with the Clinical Opioid Withdrawal Scale (COWS), providing additional opioids in addition to nonopioid therapy such as antiemetics, antipsychotics, anxiolytics, and antidiarrheals if necessary to stabilize the patient's symptoms.⁶⁴ Methadone can be added to stabilize withdrawal.^{64,65} Specific nonopioids should be scheduled for targeted symptoms. Pain is a part of this patient's clinical presentation and is part of the withdrawal picture, so the patient will benefit from the addition of full opioid agonists. Higher doses of

Box 2. Patient Case: Acute Nonsurgical Pain in a Patient With Active Opioid Use Disorder^{52,53,59,61-67}

JH is a 31-year-old man with a complex medical history including morbid obesity, obstructive sleep apnea, anxiety, asthma, OUD on MOUD, and depression. He presents for treatment of acute cellulitis related to intravenous drug use. The cellulitis spans his arm from the shoulder to the elbow and is reported as a 9 out of 10 in pain severity on the visual analog scale. The patient is unable to move the arm without severe pain, limiting his ability to perform activities of daily living. The patient reports that he recently returned to using drugs when his best friend died unexpectedly 3 weeks ago and he has been using 6 bags intravenously daily. He has been on buprenorphine/naloxone 8 mg/2 mg twice daily for the past 2 years, plus lorazepam 1 mg by mouth every 12 hours as needed for anxiety, sertraline 100 mg by mouth daily, and an albuterol inhaler as needed. His goal is to return to recovery and to be able to get back to normal activities. The QTc interval on an electrocardiogram is 440 ms using Bazett's formula. Vitals include a heart rate of 60 beats per minute, blood pressure of 150/90 mm Hg, and O₂ saturation of 97% on room air. How do you manage his pain while he is admitted to the hospital?

- Assess for opioid and potential polysubstance withdrawal
- Continue buprenorphine/naloxone 8 mg/2 mg sublingually twice daily; consider dividing into 3 or 4 doses
- Schedule hydromorphone 4-8 mg by mouth every 4 hours (for pain) with methadone 30-40 mg by mouth daily (for withdrawal)
- Multimodal analgesia
 - Gabapentin 300-600 mg by mouth every 8 hours
 - Ketamine 0.1-0.5 mg/kg/h IV or 1.5 mg/kg/day by mouth divided every 6 hours titrated as needed
 - Ketorolac 15 mg IV every 6 hours for no more than 5 days or ibuprofen 600 mg by mouth every 6 hours
 - Acetaminophen 1,000 mg by mouth every 6 hours
 - Nonpharmacological interventions
- Manage withdrawal and any adverse effects
 - Sympathetic symptoms: clonidine 0.1 mg by mouth every 6 hours; increase as needed/tolerated
 - Cramps: dicyclomine 10 mg by mouth every 6 hours as needed
 - Nausea/vomiting: ondansetron 4-8 mg IV/by mouth every 6-8 hours as needed
 - Constipation: senna 2 tabs by mouth every night at bedtime; titrate as needed

Abbreviations: IV, intravenously; MOUD, medication for opioid use disorder; OUD, opioid use disorder.

fentanyl or hydromorphone are recommended as he is also on buprenorphine and has a very high tolerance.⁶⁴

The patient may benefit from addition of adjuvants such as gabapentin, ketamine, and scheduled nonopioids such as NSAIDs and acetaminophen.^{59,66}

As when treating surgical pain, splitting the buprenorphine/naloxone dose is an option to maximize the analgesic half-life, and adjustment of the dose can also be considered.^{52,53} During this admission and beyond, this patient may be more stable on an increased total daily dose of buprenorphine of 24 to 32 mg.⁶⁷ He may also be a candidate for long-acting injectable buprenorphine. Screening for risk of suicide and providing wrap-around care to address the patient's grief will decrease the risk of return to use, as will connecting

with his outpatient buprenorphine prescriber⁵⁹ (Box 2).

Transitioning to buprenorphine

Transitioning to buprenorphine can seem like an insurmountable task, especially in settings of acute pain and concurrent medical problems. However, numerous studies have been published on transitioning patients from full opioid agonists to buprenorphine utilizing standard induction, low-dose induction, or high-dose induction protocols.⁶⁸⁻⁷⁰

Standard induction protocols utilize a process requiring patients to experience moderate to significant withdrawal before initiation of buprenorphine.⁷¹ After a patient has reached

a COWS score of 13 or higher, they can be started on buprenorphine with less risk of precipitated withdrawal than if they had a milder withdrawal score. Buprenorphine dosing varies in standard induction; however, most protocols utilize up to 8 to 12 mg on day 1, using a stepwise approach to target withdrawal. Some protocols give 2 mg sublingually every hour up to a total dose of 8 mg. Others utilize a larger initial dose of 4 mg sublingually with a repeat dose in 2 to 4 hours. On day 2, patients' doses are typically increased to a daily or split total daily dose of 12 to 16 mg. Patients are then maintained on this dose until follow-up, at which time the dose can be individualized for craving management. This process may be a barrier to starting patients on buprenorphine due to fear of

withdrawal and, in the case of acute pain, exacerbated pain and suffering.⁷² Standard induction protocols are better equipped to help those acutely experiencing withdrawal due to abrupt or sudden cessation of opioids and are not often the best option in patients experiencing acute pain in the hospital setting.

Low-dose induction protocols continue full opioid agonist coverage while building up buprenorphine, resulting in a give-and-take pharmacological process. As buprenorphine, which has very strong affinity for the μ -opioid receptor, is started, it pulls other full opioid agonists off receptors. When done very slowly, this results in a slow buildup of buprenorphine to help limit severe withdrawal. As an analogy, starting buprenorphine at a low dose is like a child learning to walk vs hitting the ground running. By slowly pulling themselves up, the child learns to balance and get steady on their feet. If they were to run right away, there would be numerous falls. Depending on the protocol, buprenorphine is slowly added until the patient is on approximately 12 mg daily, resulting in more substantial saturation of opioid receptors. Full opioid agonists are then discontinued or tapered, and the buprenorphine dose can be optimized to target cravings and withdrawal symptoms. Low-dose inductions are better patient-centered options due to the patient not needing to enter withdrawal before starting buprenorphine, the ability to maintain adequate pain control during the transition, and the lower risk of withdrawal. This type of induction may be especially beneficial for individuals using illicit fentanyl, due to buprenorphine's high lipophilicity and tendency to redistribute into fatty tissues, which can complicate traditional induction approaches. Low-dose inductions have been utilized in both inpatient and outpatient settings as an alternative to standard induction.^{69,73}

High-dose induction protocols are sometimes viewed as a more rapid alternative to low-dose and standard inductions. High-dose inductions typically use larger doses of buprenorphine

during the first 24 hours of induction.⁷⁰ Once a patient has a COWS score of above 8, 4 to 8 mg of buprenorphine is administered with reassessment of withdrawal after 30 to 60 minutes. If the patient has improved, they can be transitioned to a more standard induction protocol. If the patient's withdrawal symptoms have not significantly improved or have worsened and they may have high opioid tolerance, a dose of 8 to 24 mg is given with ongoing withdrawal assessment. If withdrawal symptoms increase, a large dose of buprenorphine (eg, 24 to 28 mg) is utilized. These inductions have been shown to effectively transition patients via a more rapid protocol. High-dose inductions target μ -opioid receptor availability, which has been associated with worse withdrawal symptoms.⁷⁴ By targeting receptor availability and in a sense providing a loading dose of buprenorphine upfront, withdrawal and cravings may be targeted at a faster rate. While most of the literature has focused on utilizing high-dose induction in the emergency room, this strategy can also be utilized in outpatient ambulatory settings. However, there is very limited literature surrounding high-dose inductions in patients with chronic or acute pain.

The pharmacist and transitions of care

After starting a patient on buprenorphine, transition planning should occur to ensure access to follow-up care. Transitions of care can be complex due to an inability to connect patients with MOUD treatment clinics and lack of access to all forms of MOUD. In a study by Fockele et al,⁷⁵ major barriers to emergency room buprenorphine induction included physician comfort with MOUD practices and treatment access.

One possible way to improve transitions of care is through addiction medicine consult services. These services have shown benefit in initiating patients admitted to the hospital on MOUD.⁷⁶⁻⁷⁸ Providers on these services are often

aware of addiction medicine community partners, optimizing transitions to the community. Addiction medicine consult services may include physicians, advanced practice providers, clinical pharmacists, social workers, case managers, and peer recovery support specialists.⁷⁹ An interdisciplinary team will be well equipped to handle transition challenges as they arise, from medication management to housing support.

During transitions of care, proactive planning and implementation of strategies for risk reduction is essential. This may include educating patients on how to manage pain and preparing families to recognize signs of overdose and administer naloxone when necessary. Conducting thorough medication reconciliations can identify whether patients have been using buprenorphine or other forms of MOUD, which may complicate acute pain management. Clear communication among the patient, specialists, and opioid treatment programs is critical to ensure an accurate medication history and prevent complications.

Regardless of whether a patient in the hospital has OUD, good communication, from handoffs within the health system to patient discharge, is essential to effective healthcare.^{80,81} For patients undergoing an unplanned or emergency procedure, consultation with addiction medicine and acute pain services may enhance care for patients with OUD. These services can help prevent unnecessary stoppage of MOUD while enhancing pain management. From an outpatient perspective, discussing pain management before a planned surgery may also enhance retention in treatment for people on MOUD while addressing acute pain concerns. For patients initiated on MOUD while hospitalized, communication with the patient and referral site may also affect treatment retention.

Discussion

Effectively managing pain for individuals with OUD requires a targeted patient-centered approach. Buprenorphine has a

unique pharmacology with its high binding affinity and distinct analgesic properties, presenting clinical challenges in acute and chronic pain settings. Pain management practices in patients with OUD often result in unnecessary patient burden; however, individualized multimodal strategies, continuation of MOUD, and perioperative planning can greatly improve outcomes.

System-level solutions are required to address pain in this patient population. Fragmented care, stigma, and misinformation are common barriers to effectively treating and managing pain while also helping those with OUD maintain recovery. These barriers could potentially be addressed through addiction medicine and pain management consult services and enhanced bidirectional communication between outpatient and inpatient groups. Enhanced continuity supports better pain and withdrawal management, smoother care transitions, and consistent access to MOUD, reinforcing long-term recovery efforts. This review highlights the importance of integrating pharmacological expertise into coordinated care to achieve compassionate and effective management of pain for individuals using buprenorphine for OUD.

Conclusion

Pain management with buprenorphine can be tailored to the patient and clinical situation, but any therapeutic plan must contain a holistic approach and involve extensive communication that includes the patient and all relevant providers to achieve safe and effective care.

Data availability

No new data were generated or analyzed in support of this work.

Disclosures

The authors have declared no potential conflicts of interest.

References

- Keyes KM, Rutherford C, Hamilton A, et al. What is the prevalence and trend in opioid use disorder in the United States from 2010-2019? Using multiplier approaches to estimate prevalence for an unknown population size. *Drug Alcohol Depend Rep.* 2022;3:100052.
- Buprenex. Package insert. Reckitt Benckiser Healthcare; 2019.
- Subutex. Package insert. Indivior; 2025.
- Suboxone. Package insert. Indivior; 2025.
- Zubsolv. Package insert. Orexo; 2025.
- Sublocade. Package insert. Indivior; 2025.
- Brixadi. Package insert. Braeburn; 2023.
- Traynor J. μ -Opioid receptors and regulators of G protein signaling (RGS) proteins: from a symposium on new concepts in μ opioid pharmacology. *Drug Alcohol Depend.* 2012;121(3):173-180.
- Dahan A, Yassen A, Romberg R, et al. Buprenorphine induces ceiling in respiratory depression but not in analgesia. *Br J Anaesth.* 2006;96(5):627-632.
- Lehmann KA, Grond S, Freier J, Zech D. Postoperative pain management and respiratory depression after thoracotomy: a comparison of intramuscular piritramide and intravenous patient-controlled analgesia using fentanyl or buprenorphine. *J Clin Anesth.* 1991;3(3):194-201.
- Maunukela EL, Korpela R, Olkkola KT. Double-blind, multiple-dose comparison of buprenorphine and morphine in postoperative pain of children. *Br J Anaesth.* 1988;60(1):48-55.
- Edge WG, Cooper GM, Morgan M. Analgesic effects of sublingual buprenorphine. *Anaesthesia.* 1979;34(5):463-467.
- Tigerstedt I, Tammisto T. Double-blind, multiple-dose comparison of buprenorphine and morphine in postoperative pain. *Acta Anaesthesiol Scand.* 1980;24(6):462-468.
- Donadoni R, Rolly G. Epidural sufentanil versus intramuscular buprenorphine for postoperative analgesia. A double-blind comparative trial. *Anaesthesia.* 1987;42(11):1171-1175.
- Bettinger J, Batista Quevedo H, Cleary J. Emerging pharmacologic mechanisms of buprenorphine to explain experience of analgesia versus adverse effects. *J Opioid Manag.* 2021;17(7):21-31.
- Huang P, Kehner GB, Cowan A, Liu-Chen LY. Comparison of pharmacological activities of buprenorphine and norbuprenorphine: norbuprenorphine is a potent opioid

agonist. *J Pharmacol Exp Ther.* 2001;297(2):688-695.

- Vanderah TW, Gardell LR, Burgess SE, et al. Dynorphin promotes abnormal pain and spinal opioid antinociceptive tolerance. *J Neurosci.* 2000;20(18):7074-7079.
- Gardell LR, Wang R, Burgess SE, et al. Sustained morphine exposure induces a spinal dynorphin-dependent enhancement of excitatory transmitter release from primary afferent fibers. *J Neurosci.* 2002;22(15):6747-6755.
- Lee M, Silverman SM, Hansen H, Patel VB, Manchikanti L. A comprehensive review of opioid induced hyperalgesia. *Pain Physician.* 2011;14(2):145-161.
- Volpe DA, Tobin GA, Mellon RD, et al. Uniform assessment and ranking of opioid μ receptor binding constants for selected opioid drugs. *Regul Toxicol Pharmacol.* 2011;59(3):385-390.
- Greenwald MK, Comer SD, Fiellin DA. Buprenorphine maintenance and μ -opioid receptor availability in the treatment of opioid use disorder: implications for clinical use and policy. *Drug Alcohol Depend.* 2014;144:1-11.
- Comer SD, Walker EA, Collins ED. Buprenorphine/naloxone reduces the reinforcing and subjective effects of heroin in heroin-dependent volunteers. *Psychopharmacol.* 2005;181:664-675.
- Greenwald M, Johanson CE, Bueller J, et al. Buprenorphine duration of action: μ -opioid receptor availability and pharmacokinetic and behavioral indices. *Biol Psychiatry.* 2007;61(1):101-110.
- Haller DL, Acosta MC. Characteristics of pain patients with opioid-use disorder. *Psychosomatics.* 2010;51(3):257-266.
- Huxtable CA, Roberts LJ, Somogyi AA, MacIntyre PE. Acute pain management in opioid-tolerant patients: a growing challenge. *Anaesth Intensive Care.* 2011;39(5):804-823.
- Dhingra L, Perlman DC, Masson C, et al. Longitudinal analysis of pain and illicit drug use behaviors in outpatients on methadone maintenance. *Drug Alcohol Depend.* 2015;149:285-289.
- Shei A, Rice JB, Kirson NY, et al. Sources of prescription opioids among diagnosed opioid abusers. *Curr Med Res Opin.* 2015;31(4):779-784.
- Savage SR. Opioid use in the management of chronic pain. *Med Clin North Am.* 1999;83(3):761-786.
- Lander J. Fallacies and phobias about addiction and pain. *Br J Addict.* 1990;85(6):803-809.
- Lewer D, Jones NR, Hickman M, et al. Risk of discharge against medical advice among hospital inpatients with a history

- of opioid agonist therapy in New South Wales, Australia: a cohort study and nested crossover-cohort analysis. *Drug Alcohol Depend.* 2020;217:108343.
31. Kantor TG, Cantor R, Tom E. A study of hospitalized surgical patients on methadone maintenance. *Drug Alcohol Depend.* 1980;6(3):163-173.
 32. Alford DP, Compton P, Samet JH. Acute pain management for patients receiving maintenance methadone or buprenorphine therapy. *Ann Intern Med.* 2006;144(2):127-134.
 33. Merrill JO, Rhodes LA, Deyo RA, Marlatt GA, Bradley KA. Mutual mistrust in the medical care of drug users: the keys to the "narc" cabinet. *J Gen Intern Med.* 2002;17(5):327-333.
 34. Schatman ME. The American chronic pain crisis and the media: about time to get it right? *J Pain Res.* 2015;8:885-887.
 35. Rummans TE, Burton C, Dawson NL. How good intentions contributed to bad outcomes: the opioid crisis. *Mayo Clin Proc.* 2018;93(3):344-350.
 36. Dickson-Gomez J, Krechel S, Spector A, et al. The effects of opioid policy changes on transitions from prescription opioids to heroin, fentanyl and injection drug use: a qualitative analysis. *Subst Abuse Treat Prev Policy.* 2022;17(1):55.
 37. National Institute of Drug Abuse. US overdose deaths, select drugs or drug categories, 1999-2023. Accessed September 7, 2025. <https://nida.nih.gov/research-topics/trends-statistics/overdose-death-rates#Fig2>
 38. Kolasinski SL, Neogi T, Hochberg MC, et al. 2019 American College of Rheumatology/Arthritis Foundation guideline for the management of osteoarthritis of the hand, hip and knee. *Arthritis Rheumatol.* 2020;72(2):220-233.
 39. Zhou T, Salman D, McGregor AH. Recent clinical practice guidelines for the management of low back pain: a global comparison. *BMX Musculoskelet Disord.* 2024;25(1):344.
 40. Garland EL, Brintz CE, Hanley AW, et al. Mind-body therapies for opioid-treated pain: a systematic review and meta-analysis. *JAMA Intern Med.* 2020;180(1):91-105.
 41. Harris E. Opioids no better than placebo at relieving back pain. *JAMA.* 2023;330(5):401.
 42. Soliman N, Moisset X, Ferraro MC, et al. Pharmacotherapy and non-invasive neuromodulation for neuropathic pain: a systematic review and meta-analysis. *Lancet Neurol.* 2025;24(5):413-428.
 43. International Association for the Study of Pain. Terminology. Accessed June 12, 2025. <https://www.iasp-pain.org/resources/terminology/>
 44. Agency for Healthcare Research and Quality. Opioid treatments for chronic pain: evidence summary. Accessed April 23, 2025. <https://effectivehealthcare.ahrq.gov/sites/default/files/ceer-229-opioid-treatments-chronic-pain-evidence-summary.pdf>
 45. Barry DT, Cutter CJ, Beitel M, Kerns RD, Liong C, Schottenfeld RS. Psychiatric disorders among patients seeking treatment for co-occurring chronic pain and opioid use disorder. *J Clin Psychiatry.* 2015;77(10):1413-1419.
 46. Khoury LH, Stephens J, Brown S, et al. Application of risk assessment tools to predict opioid usage after shoulder surgery. *JSES Int.* 2022;6(5):833-842.
 47. Klimas J, Gorfinkel L, Fairbairn N, et al. Strategies to identify patient risks of prescription opioid addiction when initiating opioids for pain: a systematic review. *JAMA Netw Open.* 2019;2(5):e193365.
 48. Roux P, Sullivan MA, Cohen J, et al. Buprenorphine/naloxone as a promising therapeutic option for opioid abusing patients with chronic pain: reduction of pain, opioid withdrawal symptoms, and abuse liability of oral oxycodone. *Pain.* 2013;154(8):1442-1448.
 49. Lazaridou A, Paschali M, Edwards RR, Gilligan C. Is buprenorphine effective for chronic pain? A systematic review and meta-analysis. *Pain Med.* 2020;21(12):3691-3699.
 50. Kohan L, Potru S, Barreveld AM, et al. Buprenorphine management in the perioperative period: educational review and recommendations from a multisociety expert panel. *Reg Anesth Pain Med.* 2021;46(10):840-859.
 51. Furtado-Pessoa-de-Mendonca L, Hunt C, Mosquera-Moscoco J, et al. Perioperative management of patients on buprenorphine: a literature review. *Curr Anesth Rep.* 2024;14:145-151.
 52. Buresh M, Ratner J, Zgierska A, Gordin V, Alvanzo A. Treating perioperative and acute pain in patients on buprenorphine: narrative literature review and practice recommendations. *J Gen Intern Med.* 2020;35(12):3635-3643.
 53. Harrison TK, Kornfeld H, Aggarwal AK, Lembke A. Perioperative considerations for the patient with opioid use disorder on buprenorphine, methadone, or naltrexone maintenance therapy. *Anesthesiol Clin.* 2018;36(3):345-359.
 54. Rodriguez-Patarroyo FA, Cuello N, Molloy R, Krebs V, Turan A, Piuze NS. A guide to regional analgesia for total knee arthroplasty. *EFORT Open Rev.* 2021;6(12):1181-1192.
 55. Li Z, Chen Y. Ketamine reduces pain and opioid consumption after total knee arthroplasty: a meta-analysis of randomized controlled studies. *Int J Surg.* 2019;70:70-83.
 56. Vice-O'Con K, Austin PN, Pugh MA. Pharmacologic methods for preventing pruritus in patients receiving intrathecal opioids for cesarean delivery. *AANA J.* 2018;86(1):59-66.
 57. Kumar K, Singh SI. Neuraxial opioid-induced pruritus: an update. *J Anaesthesiol Clin Pharmacol.* 2013;29(3):303-307.
 58. Food and Drug Administration. FDA recommends health care professionals discuss naloxone with all patients when prescribing opioid pain relievers or medicines to treat opioid use disorder. Published July 23, 2020. Accessed May 23, 2025. <https://www.fda.gov/media/140360/download>
 59. St. Marie B, Broglio K. Managing pain in the setting of opioid use disorder. *Pain Manag Nurs.* 2020;21(1):26-34.
 60. Gobbo M, Saldaña R, Rodríguez M, et al. Patients' experience and needs during perioperative care: a focus group study. *Patient Prefer Adherence.* 2020;14:891-902.
 61. Compton P, Aronowitz SV, Klusaritz H, et al. Acute pain and self-directed discharge among hospitalized patients with opioid-related diagnoses: a cohort study. *Harm Reduct J.* 2021;18(1):131.
 62. Jawa R, Murray S, Blakemore S, et al. Xylazine and adulterants in the evolving drug supply: urgent call for responsive education models. *Subst Use Addctn J.* 2024;45(2):168-175.
 63. Ostrowski SJ, Tamama K, Trautman WJ, Stratton DL, Lynch MJ. Notes from the field: severe medetomidine withdrawal syndrome in patients using illegally manufactured opioids—Pittsburgh, Pennsylvania, October 2024–March 2025. *MMWR Morb Mortal Wkly Rep.* 2025;74(15):269-271.
 64. Stern SJ, D'Orazio JL, Work BD, Calcaterra SL, Shakrar AP. Point/counterpoint: should full agonist opioid medications be offered to hospitalized patients for management of opioid withdrawal? *J Hosp Med.* 2024;19(4):339-343.
 65. Martin M, Englander H, Calcaterra HL. Things we do for no reason: avoiding methadone for opioid withdrawal. *J Hosp Med.* 2023;18(11):1034-1037.
 66. Shen MR, Campbell DE, Kopczynski A, et al. Ketamine in treating opioid use disorder and opioid withdrawal: a

- scoping review. *Front Psychiatry*. 2025;16:1552084.
67. Grande LA, Cundiff D, Greenwald MK, Murray M, Wright TE, Martin SA. Evidence on buprenorphine dose limits: a review. *J Addict Med*. 2023;17(5):509-516.
 68. Cunningham CO, Giovanniello A, Li X, et al. A comparison of buprenorphine induction strategies: patient-centered home-based inductions versus standard-of-care office-based inductions. *J Subst Abuse Treat*. 2011;40(4):349-356.
 69. Hämmig R, Kemter A, Strasser J, et al. Use of microdoses for induction of buprenorphine treatment with overlapping full opioid agonist use: the Bernese method. *Subst Abuse Rehabil*. 2016;7:99-105.
 70. Herring AA, Vosooghi AA, Luftig J, et al. High-dose buprenorphine induction in the emergency department for treatment of opioid use disorder. *JAMA Netw Open*. 2021;4(7):e2117128.
 71. The ASAM national practice guideline for the treatment of opioid use disorder: 2020 focused update. *J Addict Med*. 2020;14(2S suppl 1):1-91.
 72. Hewell VM, Vasquez AR, Rivkin ID. Systemic and individual factors in the buprenorphine treatment-seeking process: a qualitative study. *Subst Abuse Treat Prev Policy*. 2017;12(1):3.
 73. Klaire S, Zivanovic R, Barbic SP, et al. Rapid micro-induction of buprenorphine/naloxone for opioid use disorder in an inpatient setting: a case series. *Am J Addict*. 2019;28(4):262-265.
 74. Greenwald M, Johanson CE, Moody D, et al. Effects of buprenorphine maintenance dose on μ -opioid receptor availability, plasma concentrations, and antagonist blockade in heroin-dependent volunteers. *Neuropsychopharmacology*. 2003;28(11):2000-2009.
 75. Fockele CE, Duber HC, Finegood B, Morse SC, Whiteside LK. Improving transitions of care for patients initiated on buprenorphine for opioid use disorder from the emergency departments in King County, Washington. *J Am Coll Emerg Physicians Open*. 2021;2(2):e12408.
 76. Priest KC, Lovejoy TI, Englander H, Shull S, McCarty D. Opioid agonist therapy during hospitalization within the Veterans Health Administration: a pragmatic retrospective cohort analysis. *J Gen Intern Med*. 2020;35(8):2365-2374.
 77. Kilaru AS, Xiong A, Lowenstein M, et al. Incidence of treatment for opioid use disorder following nonfatal overdose in commercially insured patients. *JAMA Netw Open*. 2020;3(5):e205852.
 78. Jakubowski A, Singh-Tan S, Torres-Lockhart K, et al. Addiction consult service and inpatient outcomes among patients with OUD. *J Gen Intern Med*. 2024;39(15):2961-2969.
 79. Singh-Tan S, Torres-Lockhart K, Jakubowski A, et al. Addiction consult service and inpatient outcomes among patients with alcohol use disorder. *J Gen Intern Med*. 2023;38(14):3216-3223.
 80. Patel SJ, Landrigan CP. Communication at transitions of care. *Pediatr Clin North Am*. 2019;66(4):751-773.
 81. Bajorek SA, McElroy V. Discharge planning and transitions of care. PSNet. Published 2020. Accessed June 13, 2025. <https://psnet.ahrq.gov/primer/discharge-planning-and-transitions-care>